

## FLAMMABILITY TEST REPORT

Report No.: LEHTX00585458    Date Received: 16/06/11    Date Tested: 20/06/11    Date Issued: 20/06/11

**Company Name & Address:** CAMIRA FABRICS LTD  
MELTHAM MILLS  
MELTHAM  
HUDDERFIELD  
HD9 4AY

**Contact Name:** DANIEL YOUNG

### Sample Details

Customers description: New Microtrim  
Order no.: 36888  
Quality: Not stated  
Batch no.: Not stated  
Colour(s): Black  
Supplier: Not stated  
Fibre composition: Not stated  
Retailer: Not stated  
End use: Automotive  
Sample description: Black coloured faux leather fabric

### Test Specification

Test method: FMVSS 302  
Pre-treatment: None  
Conditioning: Prior to testing for a minimum of 24 hours at 50±5% RH & 21±1°C

### Test Results

On the two specimens flaming did not reach the first marker

### Conclusion

On the basis of the tests carried out this sample meets the requirement of FMVSS 302. **PASS**



STEVEN OWEN  
(Chemical Technologist)

CAROLE SPOWART  
(Flammability Technician)

ANDREW WHITE  
(Quality Manager)

SIMON CHEE  
(Analytical Lab Manager)